



Product Service

CERTIFICATE

No. Z2 021860 0193 Rev. 00

Holder of Certificate: **Ledon A/S**
 Vestergade 25
 Gram
 6510 Gram
 DENMARK

Certification Mark:



Product: **Seesaw**

The product was tested on a voluntary basis and complies with the essential requirements. The certification mark shown above can be affixed on the product. It is not permitted to alter the certification mark in any way. In addition the certification holder must not transfer the certificate to third parties. See also notes overleaf.

Test report no.: 713176543-2

Valid until: 2025-01-14

Date, 2020-01-29

(Michael Weber)



Product Service

CERTIFICATE

No. Z2 021860 0193 Rev. 00

Model(s): 410, 411, 415, 419, 421, 422, 424, 426,
430, 435, 436, 437, 438, 440, 442, 443,
470, 474, 475, 487, 300080, 302110,
302120, 302210, 302215,
642010, 642015, 642020

Parameters:

Model: safety area

- 410: 294 x 235 cm
- 411: 292 x 235 cm
- 415: 270 x 236 cm
- 419: 468 x 436 cm
- 421: 468 x 436 cm
- 422: 328 x 510 cm
- 424: 328 x 510 cm
- 426: 282 x 244 cm
- 430: 289 x 243 cm
- 435: 280 x 280 cm
- 436: 278 x 277 cm
- 437: 280 x 275 cm
- 438: 416 x 343 cm
- 440: 408 x 408 cm
- 442: 415 x 328 cm
- 443: 415 x 328 cm
- 470: 474 x 497 cm
- 474: 427 x 328 cm
- 475: 274 x 240 cm
- 487: 280 x 240 cm
- 300080: 441 x 360 cm
- 302110: 285 x 238 cm
- 302120: 430 x 329 cm
- 302210: 441 x 360 cm
- 302215: 441 x 360 cm
- 642010: 294 x 325 cm
- 642015: 292 x 235 cm
- 642020: 289 x 243 cm

Material: PE, steel

Tested according to:

EN 1176-1:2017
EN 1176-6:2017/AC:2019

Production Facility(ies):

021860

TUV SUD TÜV SÜD
ZERTIFIKAT ◆ CERTIFICATE ◆ 認證書 ◆ CERTIFICADO ◆ CERTIFICAT